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Sample name: Li-ion battery for camera
S-8150
Consignor: Nanjing SWIT Electronics Co.,Ltd
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Chinese

Sample name o
Li-ion battery for carera S-8150

English
Sample No. 0oL 4L
Consignor Nanjing SMIT Electronics Co.,Ltd
Manufacturer

ST/S/AC.10/11/Rev 5, amend 1, 38.3
Test method and  UNITED NATIONS "Recommendationson teTRANSPORT OF DANGEROUS

criterion GOODS™ Manual of Tests and Qriteria ST/SG/AC. 1071 I/Rev.5, amend 1, 3.3
Appearance Black and gray Plestic el
2013-06-04 2013-06-04 2013-07-02
Accepted date Test date
Al
Test items sinulation, Thermal et Vibratian, Shodk, Exterral dort araut, Inpect,
Overcharge, Foroed disdarte.

ST/SG/AC.10/1 I/Rev.5, amend 1,38.3

The sample hes passad the test iters of UN T TED NAT IONS “'Recommendations
on e TRANSPORT OF DANGEROUS GOODS™ Manual of Testsand Qriteria
ST/SG/AC.10/1 I/Rev.5, amend 1,38.3.

Conclusion
(Issue date): n
Comments
) / /
Consignor address Post code

Approver Checker Compiler
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Standard requirement or the clause .
No. Name oftest number of stardard Testresult  Test conclusion
) ) _ 0 UN Manual of Tests and I _
1 Artitue sinulation  criteria sT/SG/AC 1071 IRev.5, amend 1, S2€ Appendix 1 Passed
38.3 T TestT.l
2 0 UN Manual of Tests and 2 _
Thermal &t Criteria ST/SG/AC. 10/1 Rev.5, amend 1, 96€ Appendix 2 Passed
38.3 T.2TestT.2
3 . 0 UN Manual of Tests and 3 _
\ﬁbratlm Criteria ST/SG/AC.10/1 I/Rev.5, amend 1 %eAppendl)(:g Pm
38.3 T.3 TestT.3
0 UN Manual of Tests and 4 _
4 Shock Criteria ST/SG/AC.I0/1 IRev.5, amend 1 9502 Appendix 4 Passad
38.3 T.4 Test T.4
5 Extarral 0 UN Manual of Tests and 5 _
dortcirait Criteria ST/SG/AC I0/1 Rev.5, amend 1, 92 Appendix 5 Passed
38.3 T.5TestT.5
6 0 UN Manual of Tests and 6 _
Inpact Criteria ST/SG/AC. 10/1 1/Rev 5, amend 1, € Aopendix 6 Passed
38.3 T.6TestT.6
7 0 UN Manua of Tests and 7 .
Overcharge Criteria ST/SG/AC. 10/1 IRev.5, amend 1, 92€ Appendix 7 Passed
38.3 T.7TestT.7
8 _ 0 UN Manual of Tests and 8 .
Foroed dISTBITE  criteria ST/SG/AC. 10/1 I/Rev 5, amend 1. S6€ Appendix 8 Passed
38.3 T.8 TestT.8
m ON.
Test environment ; 0C; . 48%_ . 66
condition Anbient temperature 22C - 3<C, Ambient humidity 48% - 66%
) /
Test items
Siibcontracted / /
test condition Name Post code
Subcontracted
Laboratory / /

Address Tel



No.

SampleNo.
001
002
003
004
005
006
007

008

L-

Sample statis

1CYC Fully Charged
1CYC Fully Charged
1CYC Fully Charged

1CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

V- D-

Name of Test Items

"i(9)
311.6

311.8
311.7
32.1
311.6
312.0
311.3

311.6

R-

Before

FV
8.4

8.4
8.24
8.3
8.24
8.3
8.23

8.24

F-

Altitude simulation

W@
311.6

311.8
3.7
2.1
311.6
312.0
311.3

311.6

O-

After

fAv)
8.4

8.24
8.24
8.3
8.2
8.3
8.2l

8.24

Mass ks Residlal OCV

Q)

)
100

100
100
9.6
100
9.8

100

Test realt

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.



No.

Sample No.  Sample status

001

002

003

004

005

006

007

008

L-

1CYC Fully Charged

1CYC Fully Charged

1CYC Fully Charged

1CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

V- D-

Name of Test Items

i@
3116

311.8
311.7
3121
311.6
312.0
3113

311.6

R-

IfBefore

FV)
8.24

8.24
8.24
8.23
821
8.23
821

8.24

F-

Thermal test

After
20
311.6 8.20
311.8 8.18
311.7 8.22
312.1 8.20
311.6 8.18
312.0 8.16
311.3 8.18
311.6 8.20

O-

Mass loss  Residual OCV

(%)
0

0

(%)
99.5

99.3
99.8
99.6
99.6
9.1
99.6

99.5

Test result

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.



No. Name of Test Items Vibration

Before After )
Mass loss  Resiclal OCV Test reit

leNo. le statis .
SAPIENe. S 0 Y owe ) %) ()
001 311.6 8.2 314 8.16 0.06 9.5 0

1CYC Fully Charged

311.8 8.18 311.8 8.18 0 100 0

002 1CYC Fully Charged

003 3.7 8.2 311.7 8.2 0 100 0

1CYC Fully Charged

004 vermonne 32 80 321 8.2 0 100 o

005 e ey 3116 818 316 8.18 0 100 .

006 wove ruonns 312:0 816  312.0 8.12 0 .5 6

007 oo conennnss 3113 818  311.2 8.18 0.03 100 0

008  wore rumensy 3116 820 3116 8.2 0 100 6
L- V- D- R- F- 0-

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.



No.

Sample No.
001
002
003
004
005
006
007

008

L-

4 Name of Test Items Shock
JBefore
Sample Satis NG NY) 0
1eve Fully charged S04 8.16 3114
1ove Fully charges 118 8.18 311.7
1ove Fully charged IAd- 7 8.2 311.7
1ove Fuly charged 3121 8.2 312.1
v rutycrages 3116 818 36
505c9c fully charged 912-0 8.12 312.0
eve rutycnmes 3112 818 3.2
Sove ruyonages 3116 820 316
V- D- R- F- o-

After

V)
8.16

8.18
8.2
8.18
8.18
8.12
8.14

8.2

Mass loss  Residal OCV

D)
0

0.03

(%)
100

100
9.8
9.8

100

100
9.5

100

Test reakt

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.



No.

SampleNo.

001
002
003
004
005
006
007

008

D-

Sample datis

1CYC Fully Charged
1CYC Fully Charged
1CYC Fully Charged

1CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50
50CYC Fully Charged

50
50CYC Fully Charged

R- F-

Max. Extermal Temperature

Qe

Name of Test Items

%5.90
%.80
%6.10
%5.40
%.30
.60
S(0)

.70

External short circuit

Test ikt

© O O O o o

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture, & no fire.

Remark



6

No. Name of Test Items Impact

Sample No. Sample status Max. External Temperature Test result Remark

50%

009 1CYC 50% Capacity 876 /
50%

010 1CYC 50% Capacity 934 /
50%

O II 1CYC 50% Capacity 772 O /
50%

012 1CYC 50% Capacity 791 0 /

013 . %59 0 )

1CYC 50% Capacity

D- F- O-
Note: D-Disassembly, F-Fire, O-No disassembly, & no fire.



No.

Sample No.

014
015
016
017
018
019
020

021

D-

=

Name of Test Items

Sample statls

1CYC Fully Charged
1CYC Fully Charged
1CYC Fully Charged

1CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

50

50CYC Fully Charged

0-

Overcharge

Test realt

Note: D-Disasserbly, FFire, 0-No disassarbly, . no fire.

Remark



No.

Sample No.
022
023
024
025
026
027
028
029
030
031
032
033
034
035
036
037
038
039
040

041
D

F-

Name of Test Items

Sample statis

1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged
1CYC Fully Discharged

1CYC Fully Discharged

50

50CYC Fully Discharged

50

50CYC Fully Discharged

50
50CYC Fully Discharged

50

50CYC Fully Discharged

50

50CYC Fully Discharged

50
50CYC Fully Discharged

50

50CYC Fully Discharged

50

50CYC Fully Discharged

50

50CYC Fully Discharged

50

50CYC Fully Discharged

0-

Forced discharge

Test reait

Note: D-Disasserbly, FFire, 0-No disassebly, & no fire.

Remark






